m RC 250 WHITE ABS CKD 16 <2016><CN><F5287P1>

THROTTLE BODY
16901

Pos Part Number Description Additional Text Quantity
1 90641001044 THROTTLE BODY CPL. 1.00
2 90641023000 FUEL INJECTOR 1.00
3 90141001001 INJECTOR CLIP 1.00
4 90141023004 CONNECTOR FUEL RAIL 1.00
5 90141023005 SPECIAL SCREW M5X12 5.00
6 90141023002 CABLE SUPPORT 1.00
7 90141023003 GROMMET 1.00




1" 90508006004 SOCKET HEAD BOLT M6X1X8 4.00
12 90514030000 BRACKET ECU R/S 1.00
13 90514029000 BRACKET ECU L/S 1.00
14 J991060203S COUNTERSUNK SCREW M6X20 3.00
15 90141002006 O-RING CONN. FL. CYL.-THR.BODY 1.00
16 90641002300 CONN. FLANGE CYLINDER-THR.BODY 1.00
17 90641072000 IDLE ADJUSTER 1.00
18 J005040081 FLAT HEAD SCREW M4X8 PH 4.00
19 90141070000 THROTTLE POSITION SENSOR 1.00
20 90141070001 SPECIAL SCREW M4X13 2.00
21 90141071000 TMAP-SENSOR 1.00
22 90141071001 SPECIAL SCREW M6X14 1.00
23 90241002010 hose clamp 1.00
24 90141072001 O-RING 1.00
25 55641023020 O-ring 1.00
26 55641023010 O-ring 1.00
99 90141031100 ECU RAW PART 1.00




